
1www.smartwww.in   |  NOVEMBER - DECEMBER 2021

INNOVATIONS IN MUNICIPAL
MARKET & UTILITIES

+
THE BIG PICTURE:

WASTEWATER, SUBHASH SETHI

OUT OF THE BOX:
OCEAN DATA

CASE STUDY:
INDUSTRIAL WASTEWATER

VOL. 1 NO. 23 PAGES 80
NOVEMBER-DECEMBER 2021, Rs. 100





3www.smartwww.in   |  NOVEMBER - DECEMBER 2021

CONTENTS NOVEMBER - DECEMBER 2021 VOL. 01 | ISSUE 23

INNOVATIONS IN MUNICIPAL 
MARKET & UTILITIES

I N S I D E

C O V E R  S T O R Y

6

22

50

64

11

32

50

73

16

48

63

12

38

56

76

16

47

59

04 EDITOR’S NOTE

06 THE BIG PICTURE: WASTEWATER

10 PRODUCTS

11 GUEST COLUMN: DRINKING WATER

12 FEATURE: LIMESCALE TREATMENT

50 CASE STUDY: INDUSTRIAL WASTEWATER

59 GUEST COLUMN: PIPES
[...]
parent only after the CEM system 

has been working for some time.

The Most-Recognized 
Challenges
Minimizing non-revenue water is 

at the top of most water utilities’ 

priorities, and it’s often first on 

the agenda when we speak with 

utilities about their network 

challenges.

Layer 1: Physical Water Losses

Sometimes called real losses, 

physical water losses are made up 

of leakage from transmission and 

distribution mains, leakage and 

overflows at storage tanks, and 

leakage on service connections 

up to the point of the individual 

customer meter. As the most 

visible challenge, the value of 

centralized water management 

for reducing physical water loss is 

likewise easy to see.

    Early detection, quantification 

of water loss and identification of 

hidden and slow-developing leaks 

can significantly reduce physical 

water loss, potentially saving 

millions of dollars, especially if 

energy wastage is included.

Layer 2: Apparent Water Losses

Unauthorized consumption and 

inaccurate customer meters, 

including at large industrial cus-

tomers, are common and costly. 

However, the visibility in meter 

degradation at large consumers’ 

sites and the automatic water 

balance calculations provided by 

a CEM system can yield savings 

fairly quickly.

    For example, a large Australian 

water utility was suffering from 

significant NRW losses. With 

the very first alert generated 

by the CEM system, it discov-

ered a leaking pipe that it then 

acknowledged might have been 

leaking for more than two years. 

As it continued working with 

the system, the utility began to 

look at proactive ways to iden-

tify areas with high unmetered 

consumption, identifying points 

of apparent water loss that it was 

then able to rectify. They told us 

that the CEM system prevented 

about 6.5 billion liters of water 

loss based on an annualized 

calculation.

5 Less-Visible Layers of 
Challenges

Layer 3: Data Quality

Having invested in sensors across 

their network, many utilities 

assume that they’re getting all 

the data that they should. But 

problems in the collection and 

transmission of data are not un-

common, whether caused during 

deployment or by faults that 

develop over time. Such prob-

lems often go unnoticed until a 

CEM system is up and running. 

One customer said they were 

surprised to discover that 30% of 

By Amir Peleg



49www.smartwww.in   |  NOVEMBER - DECEMBER 2021

INNOVATIONS IN MUNICIPAL MARKET & UTILITIESCOVER STORY

utilities is the “data tsunami”. 

They struggle to cope with all 

the data generated across the 

network, and as time goes on and 

their network grows, they can’t 

scale up to handle even larger 

volumes of data. By providing a 

single platform that analyzes data 

from large numbers and multiple 

types of sensors, a CEM system 

turns a flood of incomprehensi-

ble data into meaningful, easily 

understood information.

Layer 4: Operational Efficiency

Many utilities struggle to man-

age and prioritize allocation of 

resources. Until they are well 

into deployment of the CEM, 

they often cannot see where 

their greatest costs lie. A CEM 

system can make it easy to make 

informed decisions about where 

best to direct limited resources to 

achieve the greatest savings.

    For example, at a South Amer-

ican utility that had a high rate 

of false alarms from sensors and 

was struggling with analyzing 

meter data, readings that indicat-

ed unresolved problems were be-

ing ignored. As a result, detection 

efforts were very inefficient – ev-

ery 100 leak detection jobs would 

yield 40 dry holes. However, once 

the utility had a single view of all 

sensors in their network were not 

working correctly, even though 

the sensors were relatively new. It 

was the first they knew of a gap 

in their data. Another data-re-

lated problem that afflicts many 

relevant information via its CEM 

system, which also defined the 

DMA-based geographic bound-

ary of each leak and provided a 

platform for easy communication 

across departments, the dry hole 

rate dropped by 50%.

Layer 5: Customer Satisfaction 

and Quality of Service

Many utilities tell us they struggle 

with low customer satisfaction 

and poor service quality. They 

want to improve their customers’ 

experience and better comply 

with regulations, but the un-

derlying issues are difficult to 

see. Over time, as a CEM system 

“learns” their network, they gain 

pinpoint visibility into hidden 

and slow-developing leaks, water 

quality events, and water pres-

sure events. As a result, they 

can respond quicker and more 

effectively, leading to shorter 

repair cycles, less 

service downtime 

and more consistent 

water pressure, often 

solving issues before 

they are noticed by 

consumers. The ex-

perience of a regional 

utility in Spain, which 

halved the repair time 

for invisible leaks that 

otherwise would have 

gone undetected, is 

not uncommon.

Layer 6: Data and 

Knowledge Retention

Recruiting new expert employees 

to replace their aging workforce 

is a challenge for man utilities 

around the globe. And even when 

you can find skilled employees, 

how do you replace the in-depth 

network knowledge that key em-

ployees have accumulated over 

decades? Utilities whose legacy 

team is still largely intact might 

not have thought much about 

this, but it’s a challenge that will 

come soon for many of them.

    We’re already worked with sev-

eral utilities that discovered that 

with the automatic detection of 

events, user-friendly, single dash-

board to manage multi-source 

information, and historical log of 

events and activities provided by 

their CEM system, they are able 

to cover shortfalls in employee 

skills and knowledge.

Layer 7: Planning Challenges

Limited ability to proactively 

plan maintenance of assets is an 

ongoing issue that lies behind 

many of the challenges already 

mentioned.

   By providing insight into 

multiple aspects of network 

performance, a CEM system 

enables utilities to make strate-

gic decisions around prioritizing 

investments and scheduling 

maintenance, enabling them to 

proactively prevent many prob-

lems and reducing the need for 

reactive actions.

About the Author
Amir Peleg is the Founder & 

CEO of TaKaDu. A serial entre-

preneur, he founded TaKaDu in 

2008. Previously, Amir founded 

YaData in 2005, serving as CEO 

until the company’s acquisition 

by Microsoft in 2008. In 1999, 

he founded Cash-U (later named 

Unipier). Amir holds a B.Sc. 

degree in Mathematics, Physics, 

and Computer Science from the 

Hebrew University of Jerusalem 

(via the TALPIOT program) and an 

MBA from INSEAD, Fontaineb-

leau, France.

7 Layers of Challenges 
- From Visible to 
Obscured
Water network management 
challenges manifest in seven 
layers. The top two, being 
non-revenue water (NRW) 
challenges, are highly visible. 
It is the first of these – 
physical water losses, and 
often the associated energy 
wastage – that typically 
prompts most utilities to 
embark on a Central Event 
Management project. 
But later, the process of 
implementing and working 
with the CEM often reveals 
other challenges. In some 
cases, our customers have 
found hidden issues that may 
have existed for a long time 
but became visible only after 
beginning to use the CEM 
system. At other utilities, 
managers were aware of an 
additional challenge, but they 
didn’t realize the extent of it 
or how to address it.



CASE STUDY INDUSTRIAL WASTEWATER

50 NOVEMBER - DECEMBER 2021  |  SMART WATER & WASTE WORLD

By James C. Young and Madan Arora

Introduction
Tulare’s Industrial Wastewater 

Treatment Plant (IWWTP) in 

2006 received 26,000 m3/d (6.9 

MGD) of low pH wastewater, 

primarily from industries that 

processed milk for various 

purposes. The raw industrial 

wastewater had the following 

anticipated characteristics: 

COD = 2,500 to 4,000 mg/L, 

NH3-N = 50 mg/L, TSS = 435 

mg/L, VSS = 390 mg/L, FOG 

= 200 mg/L, EC = 694 µS/

cm, pH 3-5. Further review 

of chemical use records for 

each contributing industry 

revealed releases of chemicals, 

specifically quaternary

ammonium compounds and 

peroxyacetic acid, that can 

be toxic to methanogens 

in anaerobic pretreatment 

processes and nitrification 

CASE STUDY: AN INDUSTRIAL 
WASTEWATER TREATMENT PLANT 

FROM CONCEPTION TO OPERATION



INDUSTRIAL WASTEWATERCASE STUDY

51www.smartwww.in   |  NOVEMBER - DECEMBER 2021

in aerobic processes. The 

industries were encouraged 

to eliminate the use of these 

chemicals and change to 

hypochlorite or chlorine that 

could be neutralized with 

reducing agents such as sodium 

sulfite.

    The system existing at the 

time of the design review 

consisted in part of a low-

rate anaerobic Bulk Volume 

Fermenter (BVF, EVOQUA/

ADI Systems Inc, Fredericton, 

NB Canada) that was used to 

pretreat 15,000 m3/d (4 MGD) 

of wastewater (Figure 1). The 

effluent from this anaerobic 

reactor was combined with the 

remainder of the raw industrial 

wastewater, and the mixture 

was treated further by using a 

four-stage aerobic/facultative 

lagoon system that was aerated 

using mechanical electric-

driven surface aerators. Effluent 

from the aerobic lagoons was 

blended with 22,300 m3/d (5.9 

MGD) of secondary effluent 

from the co-located Domestic 

Wastewater Treatment Plant 

(DWWTP) before it was 

discharged to ponds that were 

used for percolation and as a 

source of irrigation water for 

local farmers.

    Discharge limits for the 

upgraded municipal/industrial 

effluent were: BOD <40 mg/L; 

Electrical Conductivity (EC) 

<710 µS/cm and Total Inorganic 

Nitrogen (TIN) < 10 mg/L. 

These limits were dictated 

in large part by use of the 

blended effluent for irrigation 

in water-short Tulare and in 

part because the percolated 

flow enters local aquifers. 

Lack of compliance with these 

standards was threatened 

because high organic loads 

stressed the existing treatment 

system and the facilities that 

existed in 2006 were not 

designed for nitrogen removal. 

Additionally, magnesium and 

sodium hydroxide chemicals 

added for pH control in the 

anaerobic pretreatment reactor 

contributed significantly to the 

EC so that the final effluent 

was approaching compliance 

limits at the time this study was 

initiated.

New Plant Design
After consideration of potential 

growth and economic factors, 

the City decided to upgrade and 

expand the plant capacity to 

45,400 m3/day (12 MGD) and 

180,000 kg COD/day (400,000 

lb/day). After intensive review 



CASE STUDY INDUSTRIAL WASTEWATER

52 NOVEMBER - DECEMBER 2021  |  SMART WATER & WASTE WORLD

of the existing facilities and 

expansion objectives, the 

decision was made to upgrade 

the existing system using a 

Sequencing Batch Reactor 

(SBR) type activated sludge 

process as shown schematically 

in Figure 2.

    The decision to use SBRs 

was based in large part on the 

limited site area available for 

expansion and the fact that 

SBRs do not need clarifiers 

or sludge recycle pumps. The 

existing low-rate anaerobic 

BVF reactor would continue 

to pre-treat about 15,000 

m3/d (4 MGD) of industrial 

wastewater, thereby removing 

approximately 45,000 kg COD/

day (100,000 lb/d) and produce 

14,000 m3/day (500,000 ft3/d) 

of biogas that would be used for 

power production. A Dissolved 

Air Flotation (DAF) unit was 

included to remove Fats, Oil and 

Grease (FOG) along with some 

of the suspended solids and 

COD in the part of the industrial 

wastewater that is not pre-

treated anaerobically. The 

DAF unit was expected to give 

around 75% removal of FOG 

and 40% reduction in COD. The 

first-stage cells of the existing 

lagoon system, with existing 

aerators, were used for aerobic 

pretreatment of the blended 

raw IWW/anaerobic effluent. 

Provisions were included to 

use only the number of lagoon 

cells needed to optimize overall 

treatment performance.

    The pre-treatment lagoons 

were expected to remove 

50% of the COD load. Aerobic 

SBR reactors would treat the 

effluent from the aerobic cells 

to remove additional COD 

and to achieve nitrification 

and partial denitrification. 

Denitrification filters were 

included to reduce the residual 

nitrate nitrogen to below 5 

mg/L.

    Electrical Conductivity (EC) 

was an important factor in 

selecting the above wastewater 

treatment train. In California’s 

Central Valley, the State had 

set an electrical conductivity 

(EC) limit for wastewater 

discharges of 500 µS/cm 

(µmhos/cm) above a local 

groundwater background 

value, which in 2007 averaged 

around 210 µS/cm. Because EC 

is the combined effect of all 

dissolved ionized chemicals in 

the wastewater, any addition 

of chemicals by industrial 

contributors to the treatment 

plant would increase the EC. 

Chemicals used for pH control 

in the anaerobic pretreatment 

reactor also would contribute 

significantly to the EC of the 

final effluent.

    The existing anaerobic 

pretreatment process used 

either magnesium hydroxide 

[Mg(OH)
2
] or sodium hydroxide 

[NaOH] for pH control, but 

these chemicals significantly 

increased the EC. About the 

only option for EC control 

when using these chemicals 

was Reverse Osmosis (RO), 

but the cost for RO treatment 

was found to be prohibitive 

primarily because of the cost of 

transporting the reject brine to 

a disposal location. Ammonium 

hydroxide [NH
4
OH] can be 

used for pH control and offered 

the potential for achieving EC 

reduction if the downstream 

aerobic process provided 

complete nitrification and 

denitrification. In this case, the 

ammonium hydroxide converts 

to ammonium bicarbonate 

in the anaerobic reactor. The 

ammonium bicarbonate leaving 

the anaerobic system will 

nitrify to form nitric acid in 

the downstream aerobic SBR 

process. This reaction proceeds, 

in simplified form, as follows:

NH4+ (HCO3)- + 2 O
2
 →     

H+NO3- + CO
2
 + 2 H

2
O  (1)

The nitric acid (HNO
3
) and 

carbon dioxide produced 

during nitrification will 

consume alkalinity and lead 

to pH reduction. One of the 

requirements for the planned 

mode of operation was that no 

chemicals be added to control 



INDUSTRIAL WASTEWATERCASE STUDY

53www.smartwww.in   |  NOVEMBER - DECEMBER 2021

pH in the aerobic SBR process. 

Denitrification of the nitrate 

produced in the aerobic process 

removes the nitric acid as 

follows, again in simplified form:

H+NO3- + 2.5 H2 →
0.5 N2 + 3 H2O   (2)

where H
2
 represents electron 

donors such as organic 

compounds. This reaction 

produces an increase in 

alkalinity and pH.

    The above analysis shows 

that little change in the EC of 

the treated wastewater would 

occur with nitrification alone. 

But complete nitrification 

and denitrification would 

remove cations (NH
4

+) and the 

anions (NO
3

-) from solution 

and thereby reduce EC in the 

treated effluent.

Test Program
Because of the complexity 

of the proposed treatment 

system, a laboratory-scale 

study was conducted to verify 

that the anticipated reduction 

in EC would occur through 

nitrification and denitrification. 

This system was designed to 

simulate operation of the new 

full-scale plant when operating 

at 15,000 m3/d (8 MGD). This 

is a conservative condition; 

EC would decrease as raw 

wastewater flow increases 

due to a smaller fraction of 

the industrial wastewater 

being pre-treated in the BVF 

reactor. A twelve-day Solids 

Retention Time (SRT) was 

selected by the design team 

as the lowest practical SRT for 

achieving nitrification with the 

industrial wastewater at Tulare. 

The primary objective of the 

authors’ study was to verify that 

the anaerobic/ aerobic/ anoxic 

biological system proposed 